
EDMONTON WATERWORKS

ANNUAL REPORT TO 
ENVIRONMENT AND PARKS

2022

Approval Number 638-04-00



 
2022 ANNUAL REPORT 

 
TABLE OF CONTENTS PAGE 

1.0 Overview 

1.1 Overview .................................................................................................................. 1 
1.2 Process Schematic – Rossdale (Plants 1 & 2) ......................................................... 5 
1.3 Process Schematic – E. L. Smith (Plant 4) .............................................................. 6 
1.4 Summary of Violations and Notifications .................................................................. 7 
1.5 Alberta Environmental Operator Certifications ....................................................... 22 
[...]
4.3 Carbon Chemical Consumption ............................................................................. 58 
4.4 Sodium Hypochlorite Chemical Consumption ........................................................ 59 



 
4.5 Filter Polymer (Magnafloc LT 7981) Chemical Consumption ................................. 60 
4.6 Aqua Ammonia Chemical Consumption ................................................................ 61 
4.6-1 LAS Ammonia Chemical consumption ................................................................... 62 
4.7 Caustic Soda Chemical Consumption .................................................................... 63 
4.8 Fluoride Chemical Consumption ............................................................................ 64 
4.9 Sodium Bisulfite Chemical Consumption ............................................................... 65 

5.0 Waste Streams 
 

5.1 Waste Stream Volumes (ML) ................................................................................. 66 
5.2 Rossdale Clarifier Blowdown, Clarifier Washdown and Backwash Water  

Waste Stream Data ........................................................................................................ 67 
5.3 Rossdale Waste Stream Data ................................................................................ 68 
5.4 E.L. Smith Clarifier Blowdown, Clarifier Washdown and Backwash Water Waste 

Stream Data ........................................................................................................... 69 
5.5 E.L. Smith Waste Stream Data .............................................................................. 70 

 
6.0   Reservoir Chlorine Residual Part 1 .............................................................. 71 
 
6.1    Reservoir Chlorine Residual Part 2 ......................................................................... 72 
 
7.0   Quality Assurance 

 
7.1 Water Quality Objectives ...................................................................................... 73 
7.2 Summary of Major Chemicals, Microbiological and Physical Parameters ............ 74 
7.3 Summary of Laboratory Analysis .......................................................................... 75 
7.4 Bacteriological Data: Water Treatment Plants ...................................................... 76 
7.5 Bacteriological Data: Distribution System ............................................................. 82 
7.6 Giardia and Cryptosporidium ................................................................................ 87 
7.7 Treated Water Entering the Distribution System .................................................. 89 
7.8 Rossdale and E.L. Smith combined Filter Effluent Water Analysis ....................... 94 
7.9.a Routine Distribution System ................................................................................. 96 
7.9.b Complaint Investigations .................................................................................... 103 
7.10 Castledowns, Clareview and Discovery Park Reservoir ..................................... 107 
7.11 Kaskitayo, Londonderry, and Millwoods Reservoir ............................................. 110 
7.12 North Jasper Place, Ormsby, and Papaschase 1 Reservoir ............................... 113 
7.13 Papaschase 2, Rosslyn 1, and Rosslyn 2 Reservoir .......................................... 116 
7.14 Thorncliff Reservoir ............................................................................................ 119 
7.15 Disinfection Byproducts ...................................................................................... 122 
7.16 Raw River Water ................................................................................................ 123 
7.17 Lead Management Program ............................................................................... 128 
7.18 Reportable Detection Limits ............................................................................... 130 
7.19 Explanation of Notations Used ........................................................................... 136 
 
 
8.0   Summary of the Distribution System Extentions. ..........................138 
9.0   Residuals Management Plan Report ...............................................146 
 



1.1 Overview 
 

Through 2022, EPCOR Water Services Inc. (EWSI) continued to satisfy all water 

demand requirements while meeting our strict water quality criteria. Total demand in 

2022 was similar to 2021, 373 ML/d average versus 376 ML/d in 2021, and higher than 

the previous 10-year average. 

 

Rossdale WTP converted from DF on March 17 and E.L. Smith on March 18 in advance 

of runoff. Upstream creeks began flowing at various times between March 18 and 26 and 

both plants started to feed carbon to control taste and odour. After peaking at 

approximately 45 TCU on March 26, raw water color continued to decrease through early 

April and returned to winter-like levels by mid-month. Both plants stopped feeding carbon 

on April 4. The river broke-up in stages through the month and raw water turbidity 

peaked at 1200 NTU on April 23 as the last of the ice flowed through the city. The 2022 

Home Sniffing Program concluded on May 21. The average score was 92.9% satisfied 

over the 90-day period, slightly below the 94.4% PBR target. This is similar to results last 

seen in 2018.  

 

Rains in June and early July resulted in increased raw water color and turbidity, and 

decreased demands. Demands increased in late July with the onset of warm, dry 

conditions and remained higher than average through September, and raw conditions 

remained generally favorable late summer through fall. 

 

E.L. Smith converted to Direct Filtration (DF) on October 11 and Rossdale followed on 

October 24. In 2022, the WTPs were able to achieve an average of 151 days in DF. The 

internal target of 120 days for DF operations was exceeded. DF operation resulted in a 

reduction of total solids discharged to the NSR by 50.4% during the months of January, 

February, November, and December compared to baseline conventional operation. In 

2022, both plants operated several days in DF in March, and October. During this 

Extended DF period, the total solids reduction was 29.7% compared to baseline 

conventional operation. 

 

EPCOR continued to assess the impacts of residuals to the NSR by generating better 

estimates of loads of TSS, dissolved aluminum and total metals from the WTPs, and 



determining the extent and duration of the exceedances of instream guidelines through a 

mass balance approach. To improve the ability to calculate loads, EPCOR developed a 

Waste Stream Monitoring Program, which was approved by AEPA in December 2022, 

which will include installing flow monitoring equipment and autosamplers on select waste 

streams. The monitoring equipment, along with the results from the Waste Stream 

Monitoring Program, will assist in the calculation of loads and the assessment of both 

near-field and far-field impacts of WTP discharges on the NSR.  

 

There was one notification to AEPA from the WTPs in 2022, involving a chlorinated 

release to the stormwater system at the Roslyn Reservoir site. The release occurred 

June 20 and 21st, and was reported on June 21. Given the distance from the river and 

the diversion of most of the release through a stormwater management facility, it is 

unlikely that there was any measurable chlorine residual at the point of discharge to the 

river. 

 

The WTPs continue to improve the integrated safety and environmental management 

system in accordance with the ISO 14001:2015 and 45001:2018 standard. In 2022, an 

external auditor completed a surveillance audit of the WTPs and reservoirs to both of 

these standards. There were no nonconformances identified.  

 

EWSI continued to upgrade the water treatment plants and the reservoir assets. Total 

expenditures in 2022 were approximately $38.5 M. Some of the major projects are as 

follows:  

 

• kīsikāw pīsim Solar Farm – construction of the solar farm was substantially completed 

and the 13.6MW solar farm adjacent to the E.L. Smith WTP was placed into service in 

fall 2022.  

• E.L. Smith Filter Structural Rehabilitation was completed on Stage 1, Filter 1 and Filter 

2 in 2022. This structural rehabilitation program on all of the Stage 1 and Stage 2 

filters is necessary for future deep bed filtration implementation.  

• E.L. Smith Bypass main project was largely completed in 2021 and was placed in 

service in early 2022. This new pipe provides additional supply heading north from 

ELS.  



• Phosphoric Injection for Lead Control construction continued through 2022 for the 

facilities at both WTPs and will be in service in Q1 2023. 

• Plants Flood Protection work progressed in 2022 on this multi-year project. Work 

completed in 2022 included initial public and Indigenous consultation, groundwater 

transient modeling analysis, preliminary design work for permanent flood barriers, 

installation of demountable flood barriers at select locations, and detailed risk 

assessments of all WTP assets to define the detailed scope of the flood mitigation 

project.  

• Rehabilitation of Clareview Reservoir was completed in early 2022.  

 

In 2022, Water Distribution and Transmission repaired 277 water main breaks on the 

distribution system in Edmonton, with the majority of main breaks occurring on cast iron 

pipes. EPCOR generally experiences a higher volume of breaks in the first quarter of the 

year attributed to deeper frost penetration as we incurred 93 in this time frame. The 

overall reliability of the water distribution system can be attributed to the water main 

replacement and cathodic protection programs as well as the use of more reliable pipe 

materials in both replacement and new water main construction.  

 

In 2022, the Uni-Directional Flushing program completed flushing and valve exercising in 

about 32% of Edmonton (2225 runs).This program is now a six-year cycle with area 

prioritization emphasis placed on water quality parameters, percentage of Cast Iron 

Mains, and the relative success of the previous flush.  

 

There was one AEPA approval contraventions within WDT in 2022 concerning TC+ 

samples. All samples were determined to be from contaminated hydrants. Issues were 

addressed by super-chlorinating hydrant barrel and resampling. There were 101 main 

breaks reported to AEPA due to the proximity of release to the storm system and the 

North Saskatchewan River  

 

EWSI continues to provide water and wastewater services and expertise to numerous 

communities in Alberta, British Columbia, Saskatchewan, as well as industrial sites in 

Fort McMurray. 

 



As we move into 2023, we will continue to focus our efforts on the production of and 

distribution of high quality water, customer satisfaction, protection of the environment, 

workplace safety and cost effectiveness. We will continue to ensure our customers 

receive best value for the services we provide them. 

 

(End of Section) 



UV Inactivation

On Site Reservoirs

High Lift Pumps

Field Reservoirs & Customers

9 Filters

North Saskatchewan River

1.2  Process Schematic - Rossdale (Plants 1 & 2)

Clarifers

Stilling Basin

Clarifers

Low Lift Pumps

Stilling Basin

Clarifier
Drains to River

Bypass*
(when required)

Backwash & Filter to 
Waste to River*

Filter Polymer

Sodium 
Hypochlorite

Alum

Primary Polymer

Carbon (Seasonally)

Ammonia
Sodium Hypochlorite (trim)
Caustic Soda
Fluoride

Sodium 
Hypochlorite

* All chlorinated waste streams are dechlorinated prior to discharge to the river

Clarifier
Drains to River



Three On-Site Reservoirs

High Lift Pumps

North Saskatchewan River

C3 Eff Channel

18 Filters

C1/C2 Eff 

Channel

Field Reservoirs & Customers

Clarifer 3

1.3  Process Schematic - E. L. Smith (Plant 4) 

Clarifer 2

Low Lift Pumphouse #1

Clarifer 1

Low Lift Pumphouse #2

Mixer Building

UV Inactivation
Ammonia (LAS)
Sodium Hypochlorite (trim) 

Caustic Soda 

Fluoride 

Alum (Jet Mixer) 
Carbon (Seasonally) 

Backwash & Filter 
to Waste to River* 

Clarifiers 
Drain to 

River 

Bypass To River* 
(when required) 

Sodium Hypochlorite 

Filter Polymer 

Alum (trim) 

Primary Polymer Primary Polymer 

* All chlorinated waste streams are dechlorinated prior to discharge to the river

Sodium Hypochlorite 

Filter Polymer 

Alum (trim) 



1.4   Summary of Violations and Notifications for 2022 
 

EPCOR 
Incident 
Number 

Description Date of 
Incident 

AESRD 
Report File 

Number 
ENV-

20220117-
327057 

Potable chlorinated water was released due to a suspected leak within the water 
distribution system. Dechlorination pucks were placed in the path of water. The leak 
was isolated until the repair was completed. 

Jan 17, 2022 387091 

ENV-
20220114-

845037 

Potable chlorinated water was released due to a suspected leak within the water 
distribution system. Dechlorination pucks were placed in the path of water. The leak 
was isolated until the repair was completed. 

Jan 14, 2022 387119 

ENV-
20220114-

840972 

Potable chlorinated water was released due to a suspected leak within the water 
distribution system. Dechlorination pucks were placed in the path of water. The leak 
was isolated until the repair was completed. 

Jan 14, 2022 387118 

ENV-
20220116-

521847 

Potable chlorinated water was released due to a suspected leak within the water 
distribution system. Dechlorination pucks were placed in the path of water. The leak 
was isolated until the repair was completed. 

Jan 16, 2022 387142 

ENV-
20220117-

964909 

Potable chlorinated water was released due to a suspected leak within the water 
distribution system. Dechlorination pucks were placed in the path of water. The leak 
was isolated until the repair was completed. 

Jan 17, 2022 387149 

ENV-
20220119-

882446 

Potable chlorinated water was released due to a suspected leak within the water 
distribution system. Dechlorination pucks were placed in the path of water. The leak 
was isolated until the repair was completed. 

Jan 19, 2022 387210 

ENV-
20220120-

595121 

Potable chlorinated water was released due to a suspected leak within the water 
distribution system. Dechlorination pucks were placed in the path of water. The leak 
was isolated until the repair was completed. 

Jan 20, 2022 387228 

ENV-
20220120-

714275 

Potable chlorinated water was released due to a suspected leak within the water 
distribution system. Dechlorination pucks were placed in the path of water. The leak 
was isolated until the repair was completed. 

Jan 20, 2022 387244 

ENV-
20220120-

614893 

Potable chlorinated water was released due to a suspected leak within the water 
distribution system. Dechlorination pucks were placed in the path of water. The leak 
was isolated until the repair was completed. 

Jan 20, 2022 387230 

ENV-
20220121-

779624 

Potable chlorinated water was released due to a suspected leak within the water 
distribution system. Dechlorination pucks were placed in the path of water. The leak 
was isolated until the repair was completed. 

Jan 21, 2022 387299 



1.4   Summary of Violations and Notifications for 2022 
 

EPCOR 
Incident 
Number 

Description Date of 
Incident 

AESRD 
Report File 

Number 
ENV-

20220122-
399545 

Potable chlorinated water was released due to a suspected leak within the water 
distribution system. Dechlorination pucks were placed in the path of water. The leak 
was isolated until the repair was completed. 

Jan 22, 2022 387309 

ENV-
20220123-

767891 

Potable chlorinated water was released due to a suspected leak within the water 
distribution system. Dechlorination pucks were placed in the path of water. The leak 
was isolated until the repair was completed. 

Jan 23, 2022 387330 

ENV-
20220126-

715055 

Potable chlorinated water was released due to a suspected leak within the water 